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Naike Chemical (Shenzhen) Co., Ltd.

CERTIFICATE OF ANALYSIS
PR ER TR & A E S
M :06-8mm
HEH#:202249 A 13 H
820 M (25kg/4R  FTHRICLENE)

I H AR KR/ Test Standard HG/T3927-2007

KK H /Test Item FRAEE K /SPEC K58 45 R /Test Result
B 5/Type BRI /Beads BRI /Beads
=FMH_EAE D BU/AL1203 (%) =90 92.2
FIle R & /LO1 (%) <8.0 7.5
PRS2 B /Bulk Density (g / cm?) =0. 65 0. 68
R TR /BET (m?/g) =280 386

fL % /Pore Volume (cm?/g) =0. 35 0. 42
HiH 98 B /Crush Strength(N/G) =200 218
7K /Water adsorption (%) =50 50.0
BEFERR [Loss on Attrition (%) <0.5 0. 04
LA #& 2 /Qualified Size (%) =90 96. 0

43 BT (Analyst) : 254 B 4 (QC Manager): & E N



